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1 Frame and chain assembly Page 4 
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3 Frontwheel assembly Page 6 

4 Handlebar assembly Page 7 

5 Luggage basket and mudguard assembly Page 8 

6 Battery assembly Page 9 

7 Rear Wheel and differential assembly Page 10 

8 7 speed  freewheel hub Page 11 
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Pos pcs Description Article number size note 

1 1 Frame anthracite SPUI. 281321 

 

EP2020 

2 1 Flexikap 7.9 - 25 BEVM. 11116 7.9 – 25  

 3 1 Middle motor Schachner AAND. 15260 

  4 1 Crankset R 150mm AAND. 10006 150mm 

 5 1 Crank L 150mm AAND. 100061 150 mm 

 6 2 Crankbolt AAND. 10002 

  7 2 Crankbolt cover AAND. 10000 

  8 2 Pedal universal AAND. 10070 

 

2x = 1 set 

9 2 Chain adjuster 19 mm half round AAND. 10050 

  10 2 Tooth locked washer 

 

M6 

 11 2 Washer heavy 

 

M6 

 12 2 Torque nut 

 

M6 

 13 1 Chain AAND. 10039 

  14 1 Gear case BESD. 12521 

  15 6 Snapnail l 8.0 x 1.8 x 8.0 x 4 BEVM. 11118 8.0 x 1.8 x 8.0 x 4 

 

16 2 Snapnail 8.0 x 1.8 x 10.0 x 4 BEVM. 11102 

8.0 x 1.8 x 10.0 x 

4 

 17 2 Washer  

 

M5 

 18 2 Tapping screw 

 

3.5 x 13 

 19 1 Flexikap with grip 15.9 - 25 BEVM. 11112 15.9 - 25 

 20 1 
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Pos pcs Description Article number size note 

1 1 Headset 301 1” STUD. 05005 1” 

 2 1 Fill ring headset 2mm STUD. 05004 2 mm 

 3 1 Front fork anthracite SPUI. 280811 

 

EP2020 

4 1 Lock click 3 cilinderside ACCE. 130302 

  5 1 Lock click 3 turnside ACCE. 130303 

  6 1 Lock click 3 pawl + knob ACCE. 130301 

  7 1 Mudguard stay front anthracite SPUI. 280741 

 

EP2020 

8 1 Mudguard  front  24” black BESD. 12251 

  9 2 Washer 

 

M5 

 10 2 Hexagon bolt 

 

M5 x 8 

 11 1 Mud flap SKS 50-60mm BESD. 12021 50 - 60 

 12 1 Pressure nail for mud flap 

   13 1 Lamp battery Galeo Xb VERL. 01074 

  14 2 Washer 

 

M6 

 15 1 Hexagon bolt 

 

M6 x 45 

 16 1 Torque nut 

 

M6 

 17 1 V-brake REMD. 06080 

  18 1 Washer 

 

M6 RVS 

19 4 Blind rivet 

 

5 x 10 
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Pos pcs Drawing number Description Article number size note 

1 1 

 

Front wheel  24x1.75 (507) WIEL. 038075 24x1.75 

 

2 1 

 

Rim tape 24” - 28” ( 15mm) BAND. 07303 

24"-28" 

(15mm) 

 

3 1 

 

Inner tube 24 x 1.3/8 – 1.1/4 BAND. 07093 

24x 1.3/8 

– 1.1/4 

 

4 1 

 

Tyre 24 x 1.75 (47-507) BAND. 07092 

24" x 1.75 

(47 - 507) 

 5 2 

 

Axle nut AAND. 031586 
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Pos pcs Description Article number size note 

1 1 Stem Ø22.2 x 280 RK-ATB STUD. 05171 Ø22.2 L=280 

 2 1 Handlebar STUD. 05115 

  

3 2 

Handle Left 

Handle Right 

STUD. 05032 

STUD. 05030 

110mm 

85mm  

4 1 Brake grip left REMD. 06010 

  5 1 Bell  STUD. 05018 

  6 1 Handle part complete parking brake REMD. 060502 

  7 1 Parking brake siphon part REMD. 060501 

  8 1 Brake grip right REMD. 06011 

  9 1 Inner cable frontbrake KABE. 02022 L = 2mtr 

 10 1 Outside cable frontbrake KABE. 02075 L = 74cm 

 11 1 Outside cable rearbrake KABE. 02070 L = 157cm 

 12 1 Inner cable rearbrake KABE. 02022 L = 2mtr 

 13 1 Display middle motor  AAND. 15261 

  14 1 Handlebar Control Middle motor  AAND. 15262 
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Pos pcs Description Article number size note 

1 1 Frame anthracite SPUI. 281321 

 

EP2020 

2 1 Seat post clamp Ø28.6 ZADE. 150401 Ø28.6 

 3 1 Seat post 25.0 x 2.0 x 350 ZADE. 150229 25.0 x 2.0 x 350 

 4 1 Saddle SR 8261 ZADE. 15050 

  5 1 End plug 25x25 BESD. 12405 25 x 25 

 6 4 Mudguard stay rear anthracite SPUI. 280751 

 

EP2020 

7 2 Mudguard rear 20” black BESD. 12262 

  8 20 Washer 

 

M6 

 9 8 Hexagon bolt 

 

M6 x 18 

 10 12 Torque nut 

 

M6 

 11 1 Luggage basket anthracite SPUI. 280761 

 

EP2020 

12 4 Socket button head screw 

 

M6 x 16 

 13 1 Rear light Move easy VERL. 01007 

  14 1 Reflector front Ø55mm with bolt VERL. 01015 Ø55 

 15 1 Washer 

 

M5 

 16 1 Torque nut 

 

M5 

 17 8 Blind rivet 

 

5 x 10 
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pos pcs Drawing number Description Article number size note 

1 1  

Luggage basket anthracite 

CL(P) SPUI. 280761  EP2020 

2 1  battery bag    

3 1 A3-00264 Bottom plate battery bag    

4 2 A3-00263 Strip 20x280 battery bag    

5 8  Socket button head screw BZK  M5 x 20  

6 1  Battery 36V 10Ah Li-ion  AAND. 12162  Mounting plate included 

7 8  Wahser big  M5  

8 8  Hexagon nut  M5  

9 8  Washer  M5  

10 8  Lock nut  M5  

11 1  Battery charger 36V 10Ah AAND. 12166   
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Pos pcs Description Article number size note 

1 1 Frame anthracite SPUI. 281321  EP2020 

2 4 Bearing 6003 AAND. 10065   

3 1 Adjust ring D17x28 B12 AAND. 10205 D15x25 B12  

4 1 Adjust ring D17x28 B10 AAND. 10206 D15x25 B10  

5 2 Socket set screw cup point  M6 x 6  

6 2 Rear wheel + axle A 20" x 1.75 WIEL. 03822 20" x 1.75  

7 2 Rim tape 16"-20" (15mm)  BAND. 07300 16" - 20"  

8 2 Inner tube 20" x 1.25 - 1.75 WIEL. 07082 20" x 1.25 - 1.75  

9 2 Tyre 20" x 1.75 dynamic sity BAND. 07012 20" x 1.75  

10 2 End cover rear axle BESD. 12415   

11 1 Differential DIFF. 09225   

12 1 Rear chain AAND. 10039   
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Pos pcs Description Article number size note 

1 1 Hub 7V-RB AAND. 10490 

  2 1 Dust cover great WIEL. 03478 

  3 1 Chain wheel 30T AAND. 10150 30T 

 4 1 Sprocket circlip WIEL. 033503 

  5 1 Dust cover smal AAND. 10321 

  6 1 Cassette joint 7speed AAND. 10332 

  7 1 Cassette joint fixing ring AAND. 104337 

  8 1 Locking disc 7L grey AAND. 10314 

  9 1 Locking disc 7R black AAND. 10318 

  10 3 Vlakke sluitring 

 

M10 

 11 2 Axle nut AAND. 10310  

  12 1 Rollerbrake  WIEL. 03426 

  13 2 Washer 

 

M6 

 14 2 Socket button head screw 

 

M6 x 16 

 15 2 Prevailing Torque nut 

 

M6 

 16 1 shift cable clamp 

   17 1 Rollerbrake nut WIEL. 034268 

  18 1 Brake arm stud REMD. 060081 
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